
BUILDPRO®

Welding Tables

TD5-4830Q-F3

SETUP INSTRUCTIONS
- 48" x 30" RHINO CART

1. PARTS LIST

2. ASSEMBLY INSTRUCTION

3. OPTIONAL ACCESSORIES

4. RELATED PRODUCTS

5. MAINTENANCE

6. SAFETY

7. LIMITED WARRANTY

Tabletop Sizes:
48" x 30"

Tabletop Frame Height:
4"

Tabletop Flatness:
±0.015" per 24" x 24" 

Gross Weight:
490 lb

Static Loading Capacity:
1,500 lb
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PARTS LIST

Carefully unpack all 
parts and components 

to make sure you have all 
the listed parts.

Thoroughly read 
the assembly 

instructions and follow 
them carefully.

It is recommended to 
utilize a lifting device 

and have at least two 
people for assembly.

Contact our customer 
service if any 

questions: (800)-989-5244 or 
cs@stronghandtools.com

# Description Qty

A1 48" x 30" Table Plate w/ Frame 1

A2 Debris Collection Tray 1 1

A3 Table Leg 1 2

A4 Table Leg 2 2

A5 Swiveling Caster  2

A6 Standard Caster 2

A7 Leveling Pad 4

# Description Qty

A10 Handle 1

A11 Tool Hanger 1

A12 Pegboard 1

A13 Middle Tray 1

A14 Tray Holder 3 1

A8 Lower Tray 1

A15 Tray Holder 1 1

A9 Divider Panel 1

A16 Tray Holder 2 1

A17 Tray Holder 4  1

A18 Debris Collection Tray 2 1 
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A8

A4
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TD5-4830Q-F3

PARTS LIST

Carefully unpack all 
parts and components 

to make sure you have all 
the listed parts.

Thoroughly read 
the assembly 

instructions and follow 
them carefully.

It is recommended to 
utilize a lifting device 

and have at least two 
people for assembly.

Contact our customer 
service if any 

questions: (800)-989-5244 or 
cs@stronghandtools.com

# Description Qty

A1 48" x 30" Table Plate w/ Frame 1

A2 Debris Collection Tray 1 1

A3 Table Leg 1 2

A4 Table Leg 2 2

A5 Swiveling Caster  2

A6 Standard Caster 2

A7 Leveling Pad 4

# Description Qty

A10 Handle 1

A11 Tool Hanger 1

A12 Pegboard 1

A13 Middle Tray 1

A14 Tray Holder 3 1

A8 Lower Tray 1

A15 Tray Holder 1 1

A9 Divider Panel 1

A16 Tray Holder 2 1

A17 Tray Holder 4 1

A18 Debris Collection Tray 2 1
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PARTS LIST

Hardware Not shown in picture:

# Description Qty

B1 M10 x 20 40

B2 M10 Nylon Nut 40

B3 M10 Black-oxide Washer 16

B4 M6 x 16 24

B5 M6 Nylon Nut 16

24B6 M6 Black-oxide Washer

B7 M10 x 30

M10 Nut

2

2B8

Attachments:

10

17

Additional tools required for assembly supplied by owner (NOT INCLUDED 
in the package):  standard adjustable wrench, phillips screwdriver and pliers.

4 6

A19
A20

A21
A22

A24

A25

A23

# Description Qty

A19 Support Rack 1

A20 Plastic Bin 5

A21 Single Hook 10

A22 Double Hook 5

A23 Triangle Wrench 1

A24 Open Wrench 10 MM 1

A25 Open Wrench 17 MM 1

10 17
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TD5-4830Q-F3

PARTS LIST

Hardware Not shown in picture:

# Description Qty

B1 M10 x 20 40

B2 M10 Nylon Nut 40

B3 M10 Black-oxide Washer 16

B4 M6 x 16 24

B5 M6 Nylon Nut 16

24B6 M6 Black-oxide Washer

B7 M10 x 30

M10 Nut

2

2B8

Attachments:

10

17

Additional tools required for assembly supplied by owner (NOT INCLUDED 
in the package):  standard adjustable wrench, phillips screwdriver and pliers.

4 6

A19
A20

A21
A22

A24

A25

A23

# Description Qty

A19 Support Rack 1

A20 Plastic Bin 5

A21 Single Hook 10

A22 Double Hook 5

A23 Triangle Wrench 1

A24 Open Wrench 10 MM 1

A25 Open Wrench 17 MM 1

10 17
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ASSEMBLY INSTRUCTION

A3

A1

A4

x3

> 350 lb

x4

B1 B2 

STEP 1

OPTION 1 & 2

Diagonal screws need to be installed on
one side first, and then installed on the

other side after locking

The yellow square hole plate can be installed on the left or right side

Option 1: Steps 3-10 Option 2: Steps 11-18
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TD5-4830Q-F3

ASSEMBLY INSTRUCTION

A3

A1

A4

x3

> 350 lb

x4

B1 B2

STEP 1

OPTION 1 & 2

Diagonal screws need to be installed on
one side first, and then installed on the

other side after locking

The yellow square hole plate can be installed on the left or right side

Option 1: Steps 3-10 Option 2: Steps 11-18
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ASSEMBLY INSTRUCTION

A12

x6

STEP 2

STEP 3

B4 B5 B6

A9

x2

B4 B5 B6
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ASSEMBLY INSTRUCTION

A12

x6

STEP 2

STEP 3

B4 B5 B6  

A9

x2

B4 B5 B6 
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ASSEMBLY INSTRUCTION

B1 B2

x4

A8A4

STEP 4

STEP 5

x2

B4 B5 B6

x4

A13
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ASSEMBLY INSTRUCTION

B1 B2

x4

A8A4

STEP 4

STEP 5

x2

B4 B5 B6

x4

A13
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ASSEMBLY INSTRUCTION

A10

STEP 6

STEP 7

B7 B8

x2

Q2

x2
x2

A5

A6

A7

B1 B2 B3

x4
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ASSEMBLY INSTRUCTION

A10

STEP 6

STEP 7

B7 B8

x2

Q2

x2
x2

A5

A6

A7

B1 B2 B3

x4
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ASSEMBLY INSTRUCTION

A17

A15

A14A16

STEP 8

STEP 9

B4 B6

x4

A11

B4 B5 B6

x2
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ASSEMBLY INSTRUCTION

A17

A15

A14A16

STEP 8

STEP 9

B4 B6

x4

A11

B4 B5 B6

x2
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ASSEMBLY INSTRUCTION

A12

x6

STEP 10

STEP 11

B4 B5 B6

A2

A18
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ASSEMBLY INSTRUCTION

A12

x6

STEP 10

STEP 11

B4 B5 B6  

A2

A18
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ASSEMBLY INSTRUCTION

B1 B2

x4

A8

A4

STEP 12

STEP 13

x2

B4 B5 B6

x4

A13
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ASSEMBLY INSTRUCTION

B1 B2

x4

A8

A4

STEP 12

STEP 13

x2

B4 B5 B6

x4

A13
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ASSEMBLY INSTRUCTION

A10

STEP 14

STEP 15

B7 B8
x2

Q2

x2
x2

A5
A6

A7

B1 B2 B3

x4
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ASSEMBLY INSTRUCTION

A10

STEP 14

STEP 15

B7 B8
x2

Q2

x2
x2

A5
A6

A7

B1 B2 B3

x4
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ASSEMBLY INSTRUCTION

A16 A17

A15

A14

STEP 16

STEP 17

B4 B6

x4

A11

B4 B5 B6

x2
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ASSEMBLY INSTRUCTION

A16 A17

A15

A14

STEP 16

STEP 17

B4 B6

x4

A11

B4 B5 B6

x2
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ASSEMBLY INSTRUCTION

STEP 18

STEP 19

A20

A21

A22

A19

A2

A18
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ASSEMBLY INSTRUCTION

STEP 18

STEP 19

A20

A21

A22

A19

A2

A18
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Maintenance

Keep the cart clean for optimal performance. 
Wipe away dust and debris from the tabletop 
and legs.

Safety

ALWAYS wear safety goggles, gloves, and other 
appropriate safety items for protection. Use the 
cart only for it’s intended purpose. NEVER stand 
on the cart. Do not drop the cart, throw it, or 
otherwise misuse the cart.

Limited Warranty

Each STRONG HAND TOOL® product is 
warranted to be free from defects in material and 
workmanship. Return to place of purchase for a 
replacement if warranty applies.




